Husqgvarna
@ vorcecveus 701 ENDURO 2017 <2017><EU><F2603Q1>
SIDE / CENTER STAND
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Pos Part Number Description Additional Text Quantity
1* 2700302300033 Side stand black 1.00
2 61003024000 SPRING L=116 MM 05 1.00
3 62503027200 Screw for side stand M10x31.2 1.00
4 76503028001 SPECIAL SCR. SIDE STAND SPRING 1.00
5 76503029000 MAGNET HOLDER 1.00
6 0025060126 HH collar screw M6x12 TX30 1.00
7 76503026000 SIDE STAND BRACKET 08 1.00
8 0025080206 HH collar screw M8x20 SELF-LOCKING 2.00
11* 60411045000 SIDE STAND SENSOR 1.00
12 0084040123 CYL.HEAD SCREW DIN84A M4x12 2.00
13 76511045050 HOLDER FOR SIDESTAND SWITCH 08 1.00
14 0985040003 SELF LOCKING NUT DIN0985-M 4 2.00
15 0081050121 EJOT PT screw K50x12 only for US and SixDays 1.00
16 76503025000 RUBBER SIDE STAND 1.00
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